SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit fheck PAES | SPURIGUE CHEKABS PABS
6 3 5 ABS Lt SPURIOUS, INE_ABS PAES!
20 dIB!I';“H PURIOUS_) INE_ABS PABS 20 ﬂB;’:i‘p S
A A
10 dBm /" L\ 10 dBm ‘ \
0ds ’ ¢ 0 dem | »
-10 dem, - \ -10 dem }
SPURIGUS. INE_AB5 ] !
-20 dem “Ll -20 dem }
-30 dom -30 dBm i
. AW \
- — W, R s v | -
£ ; \
-60 darm
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||['start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70856 GHz -39.56 dém -26.56 d& 1.778 GHz 1.780 Ghz 100.000 kHz 1.77974 GHz 19.12 dBm -10.98 d&
1.708 GHe 1.710 GHz 20.000 kHz 1.71000 GHz -32.53 dém -20.53 d8 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -35.31 dBm -22.31 de
1.710 GHz 1.712 GHz 100,000 kHz 1.71025 GHz 18.35 dim -11.65 dB 1.781 GHz 700 GHz 1,000 Mz 70100 chs —40-78 cbm 5776 B
Y
I it "

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm A 10 dBmy aa
7 " { ‘\
0da f \\ o dem! \
-10 dBm { ! -10 dgm -
SPURIOUS_LINE_ABS If \ 1
20 dem \ 20 dipm
-30 dém -30 dBm ! o
[ .
Mw \WW J. [
-40 dBm i -40 dBm o] £ M
“M | M) —— )
e -50 dBm
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170899 GHz -28.74 dem -15.74 dB 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77930 GHz 10.61 dBm -19.39 d&
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz ~40.45 dBm “27.45 d8 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -38.01 dBm -25.91 dB
1,710 GHz 1.712 GHz 100,000 kHz 1,71095 GHz 10.81 dBm -19.19 d& 1.781 CHz 1700 GH2 1.00D MHz 78102 CHe 28,16 dBm iE R B
.
I J1 £
Date: 8.AU

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-26 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr
Limit §heck PAFS | SPURIGNE CINEKARS PABS
6 3 5 ABS Lt SPURIOUS, INE_ABS PAES
20 dIB’I'F“H PURIOUS_) INE_ABS PABS 20 ﬂB;':i‘p S
n A
10 dBm { \ 10 dbm f \\
0de ’ \ 0 dem ’i |
-10 dem —1 -10 dBm ‘
SPURIGUS. INE_AB5 | |
-20 dem l\ -20 dBm f
<30 dem N A -30 dBm—
40 dBm - 7 f 1 ~40 dBfn W
S e e / \ f b\m"*""“*w R
ST S et m
-60 darm / 60 dem \
Start 1.7 GHz 3003 pts Stop 1.712 GHz || Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70852 GHz -42.53 dém -29.53 d& 1.778 GHz 1.780 Ghz 100.000 kHz 1.77974 GHz 17.75 dBm -12.25 d&
1.709 GHz 1.710 Ghz 20.000 kHz 1.71000 GHz -35.53 dbm -22.53 d8 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -35.53 dBm -22.53 dB
1.710 GHz 1.712 GHz 100,000 khz 1.71026 GHz 17.37 dém -12.63 dB 1.781 GHz 1760 GHz2 1,000 Mz 70106 che T 3546 b
Y
)i i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 11.80 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm — 10 da?.,,_“,_\
ode /f —\‘ 0 dam{ \
-10 dem - -10 dgm -
SPURIOUS_LINE_ABS f \ I‘
-20 deém J' \ -20 digm
-30 dém -30 dbm !
40 0By el ‘ L"“‘ ‘ M
-40 dem ] ~40 dBm
P p n
| s Lt i, “‘Mw.,.‘m
Lo -50 dBm
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -29.32 dém -16.32 d& 1.778 GHz 1.780 Ghz 100.000 kHz 177888 GHz 9.94 dBm -20.06 d&
1.709 GHz 1.710 GHz 20.000 kiz 1.70999 GHz -41.85 dBm -28.85 8 1.780 GHz 1.781 GHz 20,000 kHz 178002 GHz -40.39 dBm -27.39 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71097 GHz 9.99 dBm -20.01 dB 1.781 GHz 1700 GH2 1.00D MHz 78103 CHe 28.65 dBm 166 B
Y
I J1 £

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB6-27 of 58



SPORTON L.

AB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr
Limit §heck PAFS | SPURIGNE CHNEKARS PABS
s . x ABS Lt SPURIOUS, INE_ABS PAES!
20 dIB!I';“H PURIOUS_) INE_ABS PABS 20 ﬂB;’:i‘p S
10 dBm ][\ 10 dbm at
0de ‘I \ 0 dem ] \‘
10 dem T -10 dBm J‘
SPURIOUS_LINE_ABS | ‘ j
-20 dem ;’ \ -20 dBm j
<30 dem -30 dBm
LA A g\
-40 dBm " - f4 dBm
— v AT -
A S, i MW"“"M
Bl q AT 50 .
\/ Y

-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz |||['Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -39.33 dém -26.33 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77977 GHz 19.35 dBm -10.65 d&

1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -21.62 dbm -8.52 dB 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -22.53 dBm -9.53 dB

1.710 GHz 1.713 GHz 100,000 khz 1.71023 GHz 19.43 dBm -10.57 d8 1.781 GHz 1760 GHz2 1,000 Mz 70100 chs ~39.52 chm 3655 b

Y
)i i )
) 04:06:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 11.80 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dem ) 5 e 10 dBﬁw‘ - - \
0 B rf “\l\ dem i
-10 dem f 10 dBm |
SPURIOUS_LINE_ABS f | |
20 dem 20 dim |
30 dém l 30 de l A
- T L— - m
Mwﬁww | ST R—
e s,
-40 dBm e -40 dBm
et W\) N w"‘“w
e e SER R
m -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70801 GHz -30.41 dém -17.41 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77890 GHz 7.81 dBm -22.19 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -28.31 dém -15.31 08 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -28.15 dBm -15.15 dB
1.710 GHz 1.713 GHz 100,000 kHz 171136 GHz 7.99 dBm -22.01 dB 1.781 CHz 1700 GH2 1,000 Miz 78106 CHe 2711 dBm Ci4 1B
Y
I J1 £
Pater B 8.AUG.2020 04:08:06

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-28 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01

B

LTE Band 66 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGE CHNEKABS_ PABS
6 3 5 ABS Lt SPURIOUS, INE_ABS PAES!
20 UIB!I'F“H PURIOUS_) INE_ABS PABS 20 UB!!':i‘p S
fl
10 dBm ! \ 10dBm -
0de \ 0dem ‘ \
-10 dBm ' t -10 dem i
SPURIOUS_LINE_ABS | l H
-20 dem )‘ ,\ -20 dem fl
-30 dom / ,.L -30 dBm (f
-40 dBm 7 ﬂ\ :E dBm AH #
- B T / W f / MNP ik, A

izl \// i f -s0\gem +
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz || start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70893 GHz -39.79 dém -26.79 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77975 GHz 16.04 dBm -11.96 d&

1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -22.51 dbm 981 d8 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -23.35 dBm -10.35 dB

1.710 GHz 1.713 GHz 100,000 kHz 1.71021 GHz 18.70 dBm -11.30 d8 1.781 GHz 700 GHz 1,000 Mz 1 78124 CHe ~39.10 cbm 2610 db,

Y
I it w
) 04:07:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dém 10 dem
-
SO o W, ..\]
0de /J . dem T
|
-10 dém i )l == -
SPURIOUS_LINE_ABS [ 1|
20 dem i 20 dim 1
-30 dem - -30 dem P, e
[ [ ; '\ WM»WM
_40 dam i 40 dBm
TR ] e
s - o ke,
W SR e 1 b T
50 dem ak
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||| Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70868 GHz -29.90 dém -16.90 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77755 GHz 6.77 dBm -23.23 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -31.40 dBm -18.40 8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -30.59 dBm -17.59 dB
1,710 GHz 1.713 GHz 100,000 kHz 171224 GHz £.90 dem -23.10 dB 1.781 CHz 1700 GH2 1,000 Miz 170104 GHz 27.08 dBm Si408 B
.
I J1 £
Pater B 8.AUG.2020 04

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB6-29 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 66 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Ref Level 20.00

Spectrum

SGL Count 100/100

dem  Offset 11.80 dB Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit fheck PARS | SPURIGNE GHNEKADS PABRS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ug’u_‘gn PURIOUS_| INE_ABS PABS 20 UB;QP S
10 dBm {ﬂ 10 dBm ﬂl
ode i \ 0dem ‘ \\
-10 d&m ‘ -10 dBm
-20 dem ; ﬁ -20 dem H
-30 dBm / \ IJ,\ -30 dBm 7 \
40 dom 2 it f ‘I 4}' dem ﬂﬂ 4 M-\"
. A T T N P
SUUB K
W T DH, 1 ot A
v P! ] N
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||| start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70896 GHz -39.50 d&m -26.50 d& 1.777 GHz 1.780 GHz 100.000 kHz 1.77982 GHz 17.27 dbm -12.73 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -25.87 dBm -12.87 dB 1,780 GH= 1781 GHz 30,000 kHz 178000 GH= 55,63 dbm Z12.68 db
1.710 GHz 1.713 GHz 100.000 kHz 1.71024 GHz 17.76 dém -12.24 dB 1.781 GHz 1.700 GHz 1,000 MH2 1.78138 GHz 39.11 dBm 26.11 dB
Y
)i i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 11.80 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dem 10 dBm:
£ 1, RN ||| gt “
0 de }l L dBm T
-10 dgm L \ 10 dBm g
SPURIOUS_LINE_ABS " |
20 dem : 20 dBm ‘1
-30 dBm I -30 dem oy
WMM ™ f x m““"‘"‘"-“'ww
-40 dem " -40 dem M
Jarr J -, L et
onsmirne iR “ PRttty et cen]
Rl ) -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -30.09 dém -17.09 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77748 GHz .90 dBm -24.10 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -32.85 dm -19.85 8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -32.70 dBm -19.70 dB
1,710 GHz 1.713 GHz 100,000 kHz 1,71054 GHz £.16 dem -23.84 dB 1.781 CHz 1700 GH2 1,000 Miz 170106 GHz 29.93 dBm 1693 B
.
I J1 £

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-30 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 66 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PABS
Line _$PURIOUS INE_ABS PABS Line SPURIOUS _LINE_ABS PAES
20 dBm T 20 dBm
10 dBm ]‘ 10 dBm 1\
ode 0 dem ‘
f Il
-10 dem - -10 dBm
e I il
-20 dém ). \ -20 dém : *
.30 dam i -30 dBm /
20 o AN A [ \ A
' M ' A T | v Rt s,
W e et b R } J I — S
i} v g -
4 P A L N
50 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz |||['Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170900 GHz -39.56 dem -26.56 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77967 GHz 19.21 dBm -10.79 d&
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz ~25.04 dBm -12.04.d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -25.41 dBm -12.41 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71033 GHz 19.34 dBm -10.86 dB 1.781 CHz 1700 GH2 1,000 Mz 78155 CHe —41.42 cbm 26 42 db,
T
I 1 i
8.AUG.2020 04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 11.80 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dém 10 dem
e e e wawwﬂvuw«n Pl
0de [ t dem t
|
-10 dBm \ 10 dBm -
SPURIOUS_LINE_ABS f \ \
20 dem r [z e :
' 1
-30 dBm ; -30 dem
B i —
40 d8m— 40 dBm
e M s pe—
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||| start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70682 GHz -31.95 dém -18.95 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77624 GHz .75 dBm -24.25 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -31.15 dBm -la.15 8 1.780 GHz 1.781 GHz 50,000 kHz 178000 GHz -30.68 dBm -17.68 dB
1,710 GHz 1.715 GHz 100,000 kHz 1713239 GHz 5,89 dem -24.11 dB 1.781 CHz 1700 GH2 1.00D Mz 178102 GHz Z29.11 dBm Zi6 11 B
.
I J1 £
Date: 8.AU 114:15

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A66-31 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 66 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 UIB’I'F“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
i |
10 dBm l‘ 10 dBm ]
ods J 0 dem
L
-10 dem : -10 dem |“l
SPURIOUS_LINE_ABS i kl | |
-20 deém } + -20 dBm F‘ l
-30 dBm H‘ -30 dBm
o [ 1Y Ao VAR
. m - m: ~
o ] \ ‘ g W‘#’“‘\.
Bl i V"Ww I \ { |||.r | 509!“-.- | o i B
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz |||['Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 Gz 1.700 GHz 1.000 MHz 170881 GHz -40.61 dBm -27.61 d8 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77968 GHz 16.08 dBm -11.02 d&
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz -26.36 dbm -13.36 d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -26.55 dBm -13.55 dB
1,710 GHz 1.715 GHz 100,000 kHz 1,71038 GHz 18.26 dBm -11.74 d& 1.781 CHz 1700 GH2 1,000 Mz 78213 oHe —40.57 cbm 2787 db,
.
)i i )
8.AUG.2020 04:21:34
Lowest Band Edge / Full RB Highest Band Edge / Full RB
_] ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
10 dém 10 dem
SRR PRSI T S o A A )
o I{’" 0 N of s 1
10 dem ! \ 10 dBm !
SPURIOUS_LINE_ABS } \ \
-20 dém i o |[| 20 dem i
\
30 dBm f -30 dBm :
——— e
I PR ey } k %W"‘“’"""hw-w%
40 dBm 40 dBm
e ) ] G ———
-50 dam -50 dem
-0 dBém 50 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Range Up RBW | Freguency | _PowerAbs |  aLimit
1.700 Gz 1.700 GHz 1.000 MHz 170843 GHz -31,23 dém -18.23 d8 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77596 GHz 4.35 dBm -25.65 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz -34.17 dém -21.17.d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -34.47 cBm -21.47 dB
1,710 GHz 1.715 GHz 100,000 kHz 171317 GHz 4,67 dém -25.33 dB 1.781 CHz 1700 GH2 1,000 Mz 78103 CHe 2836 dbm ~1536.d

i ;

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A66-32 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 66 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dém  Offset 11.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 dIB’I'F“H PURIOUS INE_ABS PABS ZDUB;':i‘p S
A f“
10 dBm il 10dBm ‘\
0ds JJ 0 dem E
- -10 dem
LINE_ABS \ f/
I 20 dem |
i /1
}. .‘.L -30 dBm /
i J
L, f\ A /
40 dem
T 1
) | o
e A / |/ \‘ [ W an‘lu i J \ ,J’( \ AaN R ko
Y ) f
r/ " k—mm.ulrw \ \E.Jw.\.,,ﬂw\/ L""‘"M \
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz || start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 Gz 1.709 GHz 1.000 MHz 170855 GHz -42,37 dem -29.37 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77967 GHz 17.34 dBm -12.66 d&
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz -27.52 dbm -14.62 da 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -27.72 cBm -14.72 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71037 GHz 17.52 dBm -12.48 d8 1.781 CHz 760 one 1,000 Mz 70218 ohs 4T t4chm 3654 db
Y
)i i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dém  Offset 11.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 11.80 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit fheck PARS | SPURIONE GlibEkABS_ PAES
Line _SPURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dem 10 dBm
0ds o e VO || P e e s s
[ ' ‘
| \
-10 dem ‘J k 1'10 dBm.
SPURIOUS_LINE_ABS } W \
-20 derm [ %' 20 dBm i
-30 day -30 de ‘ -
" PO ———— ﬁ m J\ A —
-40 dem — — 40 dem [,
BT .u-\-f [,
-50 dam -50 dem
£ cam -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[['Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70873 GHz -31.48 dém -18.48 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77840 GHz .47 dBm -26.53 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.70589 GHz -35.75 dbm -22.79 d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -35.68 dBm -22.88 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71366 GHz 2.31 dBm -26.59 dB 1.781 GHz 700 GHz 1,000 Mz 78105 CHe ~29-75 dbm ~16.73 db,
Y
i it w

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-33 of 58




ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 66 / 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.80 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr

Limit dheck PAES | SPURISHIE CGHEEKARS_ PARS

¥ . : ABS Line _§PURIOUS_|INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20 ki {'
10 dBm ﬂ 10 dBm

0 dB

{ 0 dem
-10 dam I \ -10 dBm J 1\I
/

SPURIOUS_LINE_ABS
-20 dBm

\ -20 dém \/ \
-30 dém IL -30 dem f lﬁ
Y I

f I T - F dBm 5 i M
g Lt _-*"""‘\_,....,»«-V‘T e J\ MIJ"I\ " VL j: Bm ol JN \J /\ A \ Tl"l‘“h«w/ﬁ*\_mwm
" LA PO I TN T e LT hl

-60 dBm -60 dBm:

40 dem

Start 1.7 GHz 3003 pts Stop 1.72 GHz ||l start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1.700 GHz 1.709 GHz 1.000 MHz 170895 GHz -42.80 dém -29.80 dé 1,770 GHz 1.780 GHz 100.000 kHz 1.77940 GHz 18.92 dBm -11.08 de
1.709 GHz 1710 GHz 100.000 kHz 1.70999 GHz -35.04 dBm -22.04 8 1.780 GHz 1.781 GHz 100,000 kHz 1,78000 GHz -33.96 dBm -20.96 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71060 GHz 19.29 dBm ~10.71 d8 1.781 GHz 1.790 GHz 1.000 MHz 1.78102 GHz -41.57 dbm -28.57 dB

]" 1

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
s 3 3 AkS Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem 10 dBm:
0de PRV e v e e atat h 0 T—ﬂﬁ\» A A e g :
|
-10 d8m { \ -1 dem ‘
SPURIOUS_LINE_ABS |‘ \ ‘
-20 dem 1 -30 dBm I\(,
/ \
-30 dBm “30 dem
I"«-«w -
e #’T -40 dBm —
50 dem 50 dBm
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts StOE 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit || Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -34.00 d&m -21.00 d& 1.770 GHz 1.780 GHz 100.000 kHz 1.77378 GHz 2.64 dBém -27.16 dB
1.709 GHz 1710 GHz 100.000 kHz 1.70959 GHz -32.08 dém -19.08 & 1.780 GHz 1.781 GHz 100,000 kHz 1,78000 GHz -32.53 dBm -19.53 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71826 GHz 3.08 dém -26.92 dB 1.781 GHz 1.790 GHz 1.000 MHz 1.78107 GHz -32.29 dbm -19.29 dB
T
) i )
Date: 8
TEL : 886-3-327-3456 Page Number 1 A66-34 of 58

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 66 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PAES {'\ 20 chine 5 ,-
10 dBm | 10 dBm |
0ds | \ 0 dem }‘ \
-10 d&m ‘J -10 dBm
A 1
-20 dem \ 20 dBm T l
-30 dem \M ﬂ -30 dBm /
40 dem l\ 4 Il 4B J'i }h
.1 o
T AT e o i j\ P I M'u o e / | ‘ﬂ \ dumsine S \thM
g
[ P AN VLR N MWL JU L o ~
+60 dam -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|['start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170898 GHz -41,65 dem -28.65 dB 1.770 GRz 1.780 Ghz 100.000 kHz 1.77939 GHz 18.35 dBm -11.65 d&
1.709 GHz 1.710 GHz 160.000 khz 1.71000 GHz -35.16 dém -22.16 d8 1.780 GHz 1.781 GHz 100,000 kHz 1.78000 GHz -34.47 cBm -21.47 dB
1710 GHz 1720 GHa 100.000 kHz 171056 GHz 18.55 dBm -11.35 dB 1,761 GHz 1.790 GHz 1,000 MHz 1,78407 GHz -41.79 dBm -28.79 db
Y
) i )
Date: 8.AUG.2020 04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.80 d& Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dem 10 dBm:
0dB . 0 gy st \
|
-10 dem [ | -10 dBm
SPURIOUS_LINE_ABS ( \ \
-20 dem JJ k\ 30 dBm \
-30 dém jsu derm
- - f s
= 40 dem o
-50 dem 50 dem
-60 dBm 60 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (| Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs |  Alimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70883 GHz -32.99 dém -19.99 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77193 GHz 1.72 dBm -28.28 dB
1.709 GHz 1.710 GHz 160.000 khz 1.71000 GHz -37.33 dém -24.33 d8 1.780 GHz 1.781 GHz 100,000 kHz 1.78000 GHz -37.21 dBm -24.21 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71400 GHz 1.88 dém -28.12 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78127 GHz -31.25 dbm -18.25 db
Y
I J1 "

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: AB66-35 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 66 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm  Offset 11.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5 h
10 dBm ﬂ 10 dBm [
ode | L\ 0 dem } i
-10 d&m ‘ 1y -10 dBm b
SPURIOUS. LINE 85 fl \ f |
-20 dem 1 L| 20 dBm J ‘
-30 dem [ ﬂ -30 dBm f }
-40 dBm 1\‘. ﬁ\ t -4pldBm ﬂ i i
. T e “\ J | ‘ \ ” Jf PM”M s, . —
il 2L w 4" T | -30 tHem T WNJJ .l '!KI
Mo WJ \ A S (W
[ v ) i

60 dBm . B ey G Feo ciee % i
Start 1.7 GHz 3003 pts Stop 1.72 GHz_||'Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70877 GHz -43.83 dbm -30.83 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77942 GHz 17.39 dBm -12.61 d&

1.709 GHz 1.710 GHz 160.000 khz 1.71000 GHz -38.54 dbm -25.54 d8 1.780 GHz 1.781 GHz 100,000 kHz 1.78000 GHz -38.60 dBm -25.60 dB

1.710 GHz 1.720 GHz 100.000 kHz 1.71057 GHz 17.53 dém -12.47 dB 1.781 GHz 1.790 GHz 1.000 MHz 1.78403 GHz -41.73 dBm -28.73 dB

Y
I 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 11.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

1.SEF.2020

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dBm 10 dBm
i " T i
-10 d8m \ -1 dem
SPURIOUS_LINE_ABS { ‘ ‘
“20 dem {f \k 30 dBm L‘
] f:u dem
e O S
I e i l " I
40 dem
-50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts StOE 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1,70883 GHz -33.58 dBm -20.58 dé 1.770 GHz 1.780 GHz 100.000 kHz 1.77147 GHz 0.62 dém -29.38 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -39.34 dBm -26.34 dB 1,780 GH= 1.781 GHz 100.000 kHz 1.78001 GHz -38.66 dBm -25.66 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71426 GHz 0.65 dBm -29.35 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78142 GHz -32.27 dbm -19.27 dB
T
) i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-36 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 66 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGE CHNEKABS_ PARS
s . 3 AES Lt SPURIOUS, INE_ABS PAES
20 ghine _FPURIOUS }INE_ABS pABS 20 chine s X
I
10 dBm J T 10 dBm } \
0 dby } |{ 0 dem ; \
-10 dem, - -10 dem —
SPURIOUS INE B3 f "\ j |\
-20 dem [ t -20 dem T .\
-30 dém h\\ H -30,dBm t
| [
-40 dem -40 HBm
L
o —— ] i S
TETHET A » s ‘I s f Y i Bm Ayt "'UAI\ Y ) -y
VN P ] u.fl VMo pirf s M At \,\_/' \\ﬂi‘“w s
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz_|||['Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70856 GHz -42.55 dBm -29.55 d& 1.765 GHz 1.780 Ghz 100.000 kHz 1.77918 GHz 19.79 dBm -10.21 d&
1.709 GHz 1.710 GHz 150.000 khz 1.70589 GHz -32.14 dbm -19.14.d8 1.780 GHz 1.781 GHz 150,000 kHz 1.78000 GHz -33.12 dBm -20.12 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71085 GHz 19,40 dBm -10.60 dB 1.781 GHz 700 GHz 1,000 Mz 78106 CHe 4040 cbm 57 40 db,
Y
I it i
13 Date: B.AUG.2020 D4:49:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
0 dB = Laa S 0 dpm: = - —
-10 dBm l | -1 dBm
SPURIOUS_LINE_ABS J l
20 dem / k 20 dem
-30 dém 2 A 30 dem
e 40 dem i
A ) ! N
-50 dém 50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70882 GHz -35.68 dbm -22.68 d& 1.765 GHz 1.780 Ghz 100.000 kHz 176905 GHz 1.44 dBm -28.56 dB
1,709 GHz 1.710 GHz 150,000 kHz 170998 GHz -33.82 dém -20.82 dB 1780 GHz 1781 anz 150,000 kHz 178001 GHz 33.40 dBm 20 40 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.72135 GHz 0.2 dBm -29.08 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78192 GHz -33.69 dbm -20.69 dB
T
Il 1 P
Date:r 8.AUG.2020 04 3:13 8.AUG.2020 04

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-37 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 66 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm  Offset 11.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS o0 ckine S {1
10 dBm ﬂ‘ 10 dBm ‘ \
0 de ! IK 0dem J L
-10 dam ) -10 dBm —t
SPURIGUS. LINE _75S [ [\
-20 dem {, l -20 dem ) \
-30 dBm ‘L i -30,dBm ﬂ
40 dem } f L -4 liBm ]
A ‘ \ . o~
i 1 fM\ / ’f B M‘n i ’ T f -
vt WV o L MW o ] ]V T i
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz ||| start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1,700 GHz 1.709 GHz 1.000 MHz 1,70884 GHz -41.99 d&m -28.99 d8 1.765 GHz 1.780 GHz 100.000 kHz 1.77917 GHz 18.59 dBm -11.41 de

1.709 GHz 1.710 GHz 150.000 kHz 1.70998 GHz -33.85 dBm -20.85 dB 1,780 GH= 1.781 GHz 150,000 kHz 1.78001 GHz -32.30 dBm -20.30 dB

1.710 GHz 1.725 GHz 100.000 kHz 1.71085 GHz 18.04 dém -11.96 di 1.781 GHz 1.790 GHz 1,000 MHz 1.78100 GHz -41.13 dBm -28.13 dB

T
] j >
Date: 8.AUG.2020 04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 11.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGIECLiNEKARS_ PABS
3 3 3 AES Line _$PURIOUS_LINE_ABS PABS
20 ghilie ~FPURIOUS_LINE_ABS P 20 ohi
10 dBm 10 dBm
ode P = = v = 0dp R e ey
-10 d8m | t 714 dBm |
SPURIOUS_LINE_ABS J | \
-20 dem 20 dBm
| | |
-30 dém .‘J -30 dem
i
el I 4 ‘ e R
: 40 dem
50 dem 50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts StOE 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1,70887 GHz -34.39 dBm -21.39 d8 1.765 GHz 1.780 GHz 100.000 kHz 1.76628 GHz 0.29 dém -29.71 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.70999 GHz -38.24 dBm -25.24 dB 1,780 GH= 1.781 GHz 150.000 kHz 1.78000 GHz -38.47 dBm -25.47 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.72242 GHz -0.04 dém ~30.04 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78137 GHz -33.29 dbm -20.29 dB
T
) i )
Date:r 8.AUG.2020 04 113

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-38 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 66 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
i
10 dBm n 10 dBm J i
ode J] \1 0 dem I }
-10 dBm T -10 dBm 1
SPURIGUS. LINE 85 f \1 f I‘}
-20 dem [J - 20 dBm 7
[
-30 dBm ]\ \ -30,dBm ,i :
-40 dem \{ -+ HBm fI
e o ks - ] . : | A .
3 "
“"“‘w-w—mu_w_—w\rR l\«) Lw—w s -w\...«/t \- r'J O JJ \«/-J kwmzmwh"‘“ !
+60 dam ‘60 dem =
Start 1.7 GHz 3003 pts Stop 1.725 GHz ||[ start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170895 GHz -43.10 dem -30.10 d& 1.765 GRz 1.780 Ghz 100.000 kHz 1.77018 GHz 17.36 dBm -12.64 dB
1.709 GHz 1.710 GHz 150.000 khz 1.70589 GHz -34.70 dém -21.70 d& 1.780 GHz 1.781 GHz 150,000 kHz 1.78000 GHz -33.43 dm -20.43 dB
1710 GHz 1725 GHa 100.000 kHz 171083 GHz 17.11 dBm -12.89 dB 1,761 GHz 1.790 GHz 1,000 MHz 1,78615 GHz -41.08 dBm -28.08 db
Y
i 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
0ds TSR R S C7Y PEvIpR I ey w-"vvs-uf‘v"vvwv\-} 0 dﬂ R L el (R I FE PP ;\_,.._,.,\I
-10 dBm l | -1 dem
SPURIOUS_LINE_ABS J | {
20 dem J L 20 dem ‘
-30 dBm 30 dem
at e /f \ﬁ 40 dBm -‘” e
50 dbm: 50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | Alimit__| Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70894 GHz -35.02 dém -22.02 d& 1.765 GHz 1.780 Ghz 100.000 kHz 1.77003 GHz -0.39 dBm -30.39 dB
1.709 GHz 1.710 GHz 150,000 khz 1.71000 GHz -40.83 dBm -27.83 8 1.780 GHz 1.781 GHz 150,000 kHz 178002 GHz -39.90 dBm -26.90 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.72233 GHz -0.89 dém ~30.89 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78101 GHz -34.01 dBm -21.01 dB
T
Il 1 P
Date 4.SEP.2020

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-39 of 58




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 66 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine s ﬂ
10 dem ﬂ 10 dém l \
ode H 0 dem ‘ \‘
-10 dam / -10 dBm J‘
L (\1 5
20 dem [(' i 20 dem H
-30 dBm ﬂ \ ‘*‘\ -30,dBm t
' | I3
-40 dem f T | -+ tBm
A LA I A T\ a
) L AN Al
- m v ’JA A/Ml\ i I -S4 dgem rARTWA T
S S \'\r\m‘ww-"w Vel R VR SR S ¥

-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|'Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | __Powerabs | ALimit | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70868 GHz -41.81 dém -28.81 d& 1.760 GHz 1.780 Ghz 100.000 kHz 1.77891 GHz 19.35 dBm -10.65 d&

1.709 GHz 1.710 GHz 200.000 kiz 1.70558 GHz -33.67 dbm -20.67 d8 1.780 GHz 1.781 GHz 200,000 kHz 1.78001 GHz -33.04 dBm -20.94 dB

1,710 GHz 1.730 GHz 100,000 kHz 171111 GHz 19.66 dBm -10.34 dB 1.781 CHz 1700 GH2 1,000 Miz 78104 CHe —41.97 dBm 26 57 db,

T
I 1 P
Date: 8.AUG.2020 05:04:00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem 10 dBm:
0 de — T Y R Vu,\\ 0 8o 7 ST e e o
-10 d8m | -10 dem |
SPURIOUS_LINE_ABS J } l
-20 dem {l [\ -2? dBm \
-30 dBm [/., \\ —;6 dem I’L\
f
— N
J,T 40 dem ‘J‘\.
50 dem 50 dBm
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts StOE 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70891 GHz -36.45 dém -23.45 dé 1.760 GHz 1.780 GHz 100.000 kHz 1.76335 GHz 0.05 dém -29.95 dB
1.709 GHz 1710 GHz 200.000 khz 1.71000 GHz -34.32 dBm -21.32 8 1.780 GHz 1.781 GHz 200,000 kHz 1,78000 GHz -34.65 dBm -21.65 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72705 GHz 0.02 deém =29.91 d8 1.781 GHz 1.790 GHz 1.000 MHz 1.78212 GHz -36.17 dbm -23.17 dB
T
) i )
Date: 8.AUG.2020 04:57:41

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A66-40 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 66 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm n 10 dBm ﬂ
o b M 0 dem J I
|
-10 dam j -10 dBm ; T
SPURIOUS_LINE_ABS ! H f L
-20 dem J\{f - -20 dBm +
-30 dem ‘;’ | ﬂ -30 dBm : ]
11
40 dem d \ i -0 bom Pl /
" ot L‘“\f \nl r} ‘ ‘ .ufﬂl“i /‘J \ 54 dem I 7 LM M\
’ \\w M : L\A f .
o AL ».,qu 4 hanmnfivn +/ - TN L TSR SN \4;_-.:‘ W.A“J)L.J\.M
+60 dam | 60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|['start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70886 GHz -41.85 dém -28.95 d& 1.760 GHZ 1.780 GHz 100.000 kHz 1.77893 GHZ 18.03 dBm -11.97 dB
1.709 GHz 1.710 GHz 200.000 kiz 1.70557 GHz -33.67 dém -20.67 d& 1.780 GHz 1.781 GHz 200,000 kHz 1.78001 GHz -33.42 dBm -20.42 dB
1710 GHz 1.730 GHz 100.000 kHz 171109 GHz 18.57 dBm -11.33 dB 1,761 GHz 1.790 GHz 1,000 MHz 1,78128 GHz -41.70 dBm -28.70 db
Y
I 1 P
Date: 8.AUG.2020 D05:05:00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem 10 dBm:
0 dB 0 dBm - e
RV ISV PRPPSISIeT Y SISO VN Yt A"WM".'-WW“’V\ |f‘*'-u~" pr—— ~ ZE TRV P — L g
-10 dBm Ir 4:1 dBm |
SPURIOUS_LINE_ABS ‘ \ 1
-20 dem l ] -2 dBm |
|
\ !
-30 dBm — ||| -29 cem y
Iy - e
e o 40 dem R
50 dem 50 dBm
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts StOE 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170900 GHz -35.77 dém -22.77 dé 1.760 GHz 1.780 GHz 100.000 kHz 1.76788 GHz -1.02 dBm -31.02 dB
1.709 GHz 1710 GHz 200.000 khz 1.70958 GHz -39.73 dBm -26.73 8 1.780 GHz 1.781 GHz 200,000 kHz 178001 GHz -40.02 dBm -27.02 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72681 GHz ~0.46 dBm =30.46 d8 1.781 GHz 1.790 GHz 1.000 MHz 1.78181 GHz -34.79 dbm -21.79 dB
T
) i )
Date: 8.AUG.2020 04:5 a1

: B.AUG.2020

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-41 of 58



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 66 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm ﬂ 10 dBm ﬂ
0de JJ lM 0 dem J l
-10 d&m T -10 dBm 7 1
SPURIOUS. LINE 85 { H [
-20 dem T 20 dBm Y
-30 dBm wf “ -30 dBm 11‘
-40 dem \ | ‘l 4 fBm n
- A | [ | ; bnis .
i s \‘)m J L ) -50 dBm T wa kmrl' 7
.60 dBm A R DA UL PRI N N 2 de#,‘ﬂw—“ww‘/\/‘%"-/. P At
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|'Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70885 GHz -42.49 dém -29.49 d& 1.760 GHZ 1.780 GHz 100.000 kHz 1.77891 GHZ 17.21 dBm -12.79 dB
1.709 GHz 1.710 GHz 200.000 kiz 1.71000 GHz -34.58 dém -21.85 d8 1.780 GHz 1.781 GHz 200,000 kHz 1.78001 GHz -35.23 dBm -22.23 dB
1710 GHz 1.730 GHz 100.000 kHz 171107 GHz 16.72 dBm -13.28 dB 1,761 GHz 1.790 GHz 1,000 MHz 1,78751 GHz -41.25 dbm -28.25 db
Y
I 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.80 d& Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dem 10 dBm:
0dB 0 dem
I(‘AW I ISP e v\w—!uwwm\/w»-\ e et DNV PN
-10 dem -10(dBm
SPURIOUS_LINE_ABS { \ \
-20 dem J L 20 dBm l
-30 dém { -30 dem ‘
n \ .
S ! -0 dem k] 5
50 dbm: 50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.73 GHz | | Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70886 GHz -36.07 dém -23.07 d& 1.760 GHz 1.780 Ghz 100.000 kHz 1.76880 GHz -1.79 dBm -31.79 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -41.26 dBm -28.26 & 1.780 GHz 1.781 GHz 200.000 kHz 178005 GHz -41.06 dBm -28.06 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72519 GHz -1.82 dEm ~31.82 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78314 GHz -35.22 dbm -22.22 dB
Y
I J1 "
Date 4.8EP.2020 03:05:20

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB6-42 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

Conducted Spurious Emission
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LTE Band 66 / 1.4AMHz

Highest Channel / QPSK

Highest Channel / 16QAM
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1.000 GHz 1.700 GHz 1.000 MHz 1.45670 GHz -46.70 dBm -33.70 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.58333 GHz -46.58 dBm -33.58 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.51233 GHz -45.,25 dBm -32,25 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.47725 GHz -45.,28 dBm -32.28 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95642 GHz -41.48 dBm -28.48 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.90242 GHz -41.43 dBm -28.43 db
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30.000 MHz 1.000 GHz 1.000 MHz 986.18441 MHz -46.53 dBm -33,53 dB 30,000 MHz 1,000 GHz 1.000 MHz 879.05287 MHz -46.37 dBm -33.37 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.60257 GHz -46.58 dBm -33.58 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59978 GHz -46.58 dBm -33.58 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.50265 GHz -45,02 dBm -32,02 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.47927 GHz -45.,36 dBm -32.36 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.50942 GHz -41.51 dBm -28.51 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92992 GHz -41,53 dBm -28.53 db
9.000 GHz 13.000 GHz 1.000 MHz 10.58605 GHz -40,71 dBm -27.71 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61405 GHz -40.33 dBm -27.83 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.60107 GHz -38.30 dBm -25.30 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.76998 GHz -38.04 dBm -25.04 db
hid bl
L L ) L JL J

04

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB6-44 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B
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30.000 MHz 1.000 GHz 1.000 MHz 947.88856 MHz -46.37 dBm -33.37 dB 30,000 MHz 1,000 GHz 1.000 MHz 94110185 MHz -46,35 dBm -33,35 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.58123 GHz -46.70 dBm -33.70 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.58893 GHz -46.65 dBm -33.65 dB
1,790 GHz 3,000 GHz 1.000 MHz 2,50709 GHz -45,32 dBm -32,32 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,51919 GHz -45,32 dBm -32,32 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99642 GHz -41.50 dBm -28.50 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.54392 GHz -41.55 dBm -28.55 db
9.000 GHz 13.000 GHz 1.000 MHz 10.64054 GHz -40.71 dBm -27.71 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61205 GHz -40.61 dBm -27.61 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.90188 GHz -38.33 dBm -25.32 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.77873 GHz -38.35 dBm -25.35 dB
il il
. 4\ J - L PAS J

04:00

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-45 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 66 / 5MHz

Lowe

st Channel / QPSK

Lowest Channel / 16QAM

Spectri L
Ref Level 0.00 dBm  Offset 11.80 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dB Pt AA ||| -40 dei pin, A
PR U m B I R I P
e ool i
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 970.67216 MHz —46.42 dBm -33.42 dB 30,000 MHz 1,000 GHz 1.000 MHz 948.85807 MHz -46.46 dBm -33.46 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68478 GHz -46.78 dBm -33.78 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60992 GHz -46.70 dBm -33.70 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.51233 GHz -45,20 dBm -32,20 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.63531 GHz -45.46 dBm -32.46 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99392 GHz -41.48 dBm -28.45 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99242 GHz -41.50 dBm -28.50 db
9.000 GHz 13.000 GHz 1.000 MHz 10.66104 GHz -40.84 dBm -27.84 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60305 GHz -40.94 dBm -27.84 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.78331 GHz -38.19 dBm -25.19 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.61774 GHz -38.02 dBém -25.09 dB&
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Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 983.76062 MHz -46.52 dBm -33.52 dB 30,000 MHz 1,000 GHz 1.000 MHz 926.55922 MHz -46.17 dBm -33.17 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.59453 GHz -46.68 dBm -33.68 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.58753 GHz -46.62 dBm -33.62 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.94738 GHz -45,37 dBm -32,37 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,51233 GHz -45,39 dBm -32,39 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99242 GHz -41.40 dBm -28.40 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93292 GHz -41.49 dBm -26.49 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63305 GHz -40.68 dBm -27.68 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61305 GHz -40.82 dBm -27.82 dB8
13.000 GHz 18.000 GHz 1.000 MHz 17.60274 GHz -38.14 dBm -25.14 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.78289 GHz -38.01 dBm -25.01 dB
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30.000 MHz 1.000 GHz 1.000 MHz 923.65067 MHz -46.60 dBm -33.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 933.83058 MHz -46.27 dBm -33.27 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69878 GHz -46.47 dBm -33.47 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.58473 GHz -46.47 dBm -33.47 de
1,790 GHz 3,000 GHz 1.000 MHz 2.54257 GHz -45,43 dBm -32,42 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.07117 GHz -45,35 dBm -32.35 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99842 GHz -41.47 dBm -28.47 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.89593 GHz -41.46 dBm -28.46 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62605 GHz -40.69 dBm -27.69 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59705 GHz -40.85 dBm -27.85 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.81664 GHz -38.22 dBm -25.22 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60649 GHz -38.04 dBém -25.04 d&
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Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 893.59570 MHz -46.39 dBm -33.39 dB 30,000 MHz 1,000 GHz 1.000 MHz 775.31484 MHz -46.27 dBm -33.27 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.61517 GHz -46.72 dBm -33.72 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59698 GHz -46.75 dBm -33.75 d8
1,790 GHz 3,000 GHz 1.000 MHz 2.51354 GHz -45,33 dBm -32,32 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.53652 GHz -45.46 dBm -32.46 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98542 GHz -41.58 dbm -28.58 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92942 GHz -41.51 dBm -28.51 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63105 GHz -40,72 dBm -27.72 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61655 GHz -40.77 dBm -27.77 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.60191 GHz -38.02 dBm -25.02 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.77956 GHz -38.05 dBm -25.05 db
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30.000 MHz 1.000 GHz 1.000 MHz 958.06847 MHz -46.31 dBm -33.31 dB 30,000 MHz 1,000 GHz 1.000 MHz 919.28786 MHz -46.37 dBm -33.37 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.63231 GHz -46.56 dBm -33.56 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.61062 GHz -46.76 dBm -33.76 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.50144 GHz -45.41 dBm -32,41 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.52120 GHz -45.,30 dBm -32.30 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51092 GHz -41.50 dBm -28.50 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91092 GHz -41.39 dBm -28.35 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61705 GHz -40.67 dBm -27.67 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.64304 GHz -40.91 dBm -27.81 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.78873 GHz -38.19 dBm -25.19 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60774 GHz -38.09 dBm -25.09 dB&
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Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 924.13543 MHz -46.31 dBm -33.31 dB 30,000 MHz 1,000 GHz 1.000 MHz 928.01348 MHz -46.25 dBm -33.25 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.57669 GHz -46.45 dBm -33.45 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68373 GHz -46.63 dBm -33.63 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.51717 GHz -45,27 dBm -32,27 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.43451 GHz -45.,30 dBm -32.30 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94142 GHz -41.43 dBm -28.43 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92442 GHz -41.40 dBm -28.40 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59255 GHz -40.80 dBm -27.80 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.66804 GHz -40.91 dBm -27.81 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72030 GHz -38.17 dBm -25.17 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.77873 GHz -38.16 dBm -25.16 dB
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30.000 MHz 1.000 GHz 1.000 MHz 967.27886 MHz -46.31 dBm -33.31 dB 30,000 MHz 1,000 GHz 1.000 MHz 953.2208% MHz -46,30 dem -33,30 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.59523 GHz -46.56 dBm -33.56 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.61692 GHz -46.55 dBm -33.55 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.50749 GHz -45,26 dBm -32,26 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,07319 GHz -45,35 dBm -32,35 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93942 GHz -41.39 dBm -28.3% dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92742 GHz -41,39 dBm -268.3% db
9.000 GHz 13.000 GHz 1.000 MHz 10.64354 GHz -40.50 dBm -27.50 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61555 GHz -40.82 dBm -27.82 dB8
13.000 GHz 18.000 GHz 1.000 MHz 17.60774 GHz -38.05 dBm -25.05 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.78373 GHz -38.01 dBm -25.01 dB
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30.000 MHz 1.000 GHz 1.000 MHz 962.43128 MHz -46.33 dBm -33.33 dB 30,000 MHz 1,000 GHz 1.000 MHz 931.89155 MHz -46.54 dBm -33.54 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.59838 GHz -46.72 dBm -33.72.dB 1.000 GHz 1,700 GHz 1.000 MHz 1.61447 GHz -46.60 dBm -33.60 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.95141 GHz -45,31 dBm -32,31dB 1,790 GHz 3,000 GHz 1.000 MHz 2,.53168 GHz -45 .47 dBm -32.47 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99842 GHz -41.27 dBm -28.27 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92742 GHz -41.50 dBm -28.50 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61085 GHz -40.68 dBm -27.68 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63005 GHz -40.72 dBm -27.72 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.88605 GHz -38.12 dBm -25.12 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.77248 GHz -38.16 dBm -25.16 dB
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30.000 MHz 1.000 GHz 1.000 MHz 959.52274 MHz -46.32 dBm -33.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 809.59270 MHz -46.35 dBm -33.35 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.61797 GHz -46.74 dBm -33.74 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.58053 GHz -46.68 dBm -33.68 d&
1,790 GHz 3,000 GHz 1.000 MHz 1.79262 GHz -42,83 dBm -29,83 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.79302 GHz -43.41 dBm -30.41 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.50742 GHz -41.37 dBm -28.37 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.95642 GHz -41.43 dBm -28.43 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59855 GHz -40.81 dBm -27.81 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61805 GHz -40.97 dBm -27.87 d&
13.000 GHz 18.000 GHz 1.000 MHz 17.60232 GHz -38.05 dBm -25.05 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.78331 GHz -38.13 dBm -25.13 dB&
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Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 932.37631 MHz -46.32 dBm -33.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 996.84908 MHz -46.36 dBm -33.36 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.63826 GHz -46.82 dBm -33.82 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59698 GHz -46.72 dBm -33.72 d8
1,790 GHz 3,000 GHz 1.000 MHz 2.95141 GHz -45,44 dBm -32,44 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.49661 GHz -45.,28 dBm -32.28 dB
3.000 GHz 5.000 GHz 1.000 MHz 5.51051 GHz -41.33 dBm -28.33 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.90792 GHz -41.42 dBm -28.42 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63505 GHz -40,49 dBm -27.49 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61455 GHz -40.33 dBm -27.83 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.80081 GHz -38.26 dBm -25.26 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.61857 GHz -37.97 dBm -24.97 dB
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